

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2022-08-08 15:13:59
Date of Next Testing: 2026-08-07 15:13:59
Product Name: **Lead chromate**
CAS Number: 7758-97-6
Specifications & Purity: 0.8-2mm,for elemental analysis
Lot #: J1817032
SKU #: **L124416**
Analysis: **122417**

Parameter	Limit Values	Result
Diameter	0.8-2 (mm)	1.70 mm
X-Ray Diffraction	Conforms to Structure	Conforms to Structure

A handwritten signature in black ink that reads "John Su".

John Su
QA & QC Manager